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GOUT

1. Definition

A heterogenous group of diseases found exclusively in humans that include:

a.  hyperuricemia

b.  recurrent attacks of acute arthritis with demonstrable monosodium urate crystals in synovial fluid leukocytes

c.  appearance of crystal deposits in and around joints (tophi)

d. renal diseases involving glomerular, tubular and interstitial tissues and blood vessels

e.  uric acid nephrolithiasis

2. Diagnosis

Criteria for the Classification of Acute Gout

A. presence of urate crystals in the joint fluid

B. tophus containing urate crystals

C. 6 of the following 12

1. >1 attack of acute arthritis

2. maximal inflammation developed within 1 day

3. attack of monoarticular arthritis

4. joint redness observed

5. 1st MTP joint painful or swollen

6. unilateral attack involving 1st MTP joint

7. unilateral attack involving tarsal joint

8. suspected tophus

9. hyperuricemia

10. asymmetric swelling within a joint (radiograph)

11. subcortical cysts without erosions (radiograph)

12. negative culture of joint fluid

REFERENCES:

1.Kelley’s Textbook of Rheumatology 7th edition

      2.  Primer on the Rheumatic Diseases 12th edition  

3. Treatment

Treatment Algorithm
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CBC, Creatinine, Uric Acid, AST/ALT, Urinalysis,  KUB UTZ


Joint aspiration





NSAID/Cox-2 (until pain-free for 48hrs)


Colchicine


Steroid (intaarticular for monoarticular; systemic for polyarticular)


 








Response





Yes





Further investigation 








Re-evaluate diagnosis and compliance








Allopurinol renal adjustment


   CrCl 80ml/min       250mg/day


           60ml/min       200mg/day


           40ml/min       150mg/day


           20ml/min       100mg/day


           10ml/min       100mg/EOD 


          <10ml/min      100mg q 3 days


Colchicine decrease dose to half if    


   CrCl <20ml/min











CBC, Creatinine, Uric Acid, AST/ALT, Urinalysis,  KUB UTZ,


radiographs





Chronic Tophaceous Gout





Acute Gout on Allopurinol





Intercritical Gout





Indication for Allopurinol





No





Stop Allopurinol





Yes





1. Start Allopurinol


2. Maintain Colchicine or 


3. Low dose NSAIDs   





BUA( 5 mg/dL for ( 3 months OR no attacks for( 3 months 





No





attained





Maximize Allopurinol





BUA < 5 mg/dL





Yes





No





Yes





Discontinue Colchicine; continue Allopurinol





Acute Gout – first attack
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